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1. General Information

1.1 Product Information

Product Name: Mouse
Trade Name: -
Main Model: Vie

Series Models:

V62, V6, V100, V30, V28, V96, V97, V83, V80, V34, V43, V7,61, V41, V63, V64,
V65, V66, V67, V68, V69, V70, V71, V72,V73,D22, D97, D37, D51, D66, D60,

D61, D62, D63, D64, D65, D66, D67, D68

Rated Voltage: DC 1.5V by “AA” battery
Hardware Version: V1.2
Software Version: V1.0

Note 1: The test data is gathered from a production sample, provided by the manufacturer.

but the circuit and the electronic construction are the same, declared by the manufacturer.

Note 2: The color of appearance and model name of series models listed are different from the main model,

Wireless Specification

Operating Frequency: 2402-2480MHz

Number of Channel: 40

Modulation: GFSK

Antenna Gain: 0dBi

Type of Antenna: PCB Antenna

Type of Device: X Portable Device ] Mobile Device ] Modular Device

Channel List

Channel Fr;atigcy Channel Fr;atzgcy Channel Fr;atzgcy Channel Fr;atigcy
01 2402 11 2422 21 2442 31 2462
02 2404 12 2424 22 2444 32 2464
03 2406 13 2426 23 2446 33 2466
04 2408 14 2428 24 2448 34 2468
05 2410 15 2430 25 2450 35 2470
06 2412 16 2432 26 2452 36 2472
07 2414 17 2434 27 2454 37 2474
08 2416 18 2436 28 2456 38 2476
09 2418 19 2438 29 2458 39 2478
10 2420 20 2440 30 2460 40 2480
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1.2 Test Setup Information

List of Test Modes
Test Mode Description Remark
™1 Transmitting 2402/2440/2480MHz
TM2 Receiving -
TM3 Receiving Receiving Equipment
List and Details of Auxiliary Cable
Description Length (cm) Shielded/Unshielded With/Without Ferrite
List and Details of Auxiliary Equipment
Description Manufacturer Model Serial Number

The equipment under test (EUT) was configured to measure its highest possible emission and immunity level.

The test modes were adapted according to the operation manual for use.

Test Conditions

NTNV LTLV LTHV HTHV HTLV
Temperature (C) 20 -20 -20 55 55
Voltage (V) 1.5 1.35 1.65 1.65 1.35
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1.3 Compliance Standard

Compliance Standard

EN 300440 V2.2.1 (2018-07)

Short Range Devices (SRD); Radio equipment to be used in the 1 GHz to 40 GHz

frequency range; Harmonised Standard for access to radio spectrum

All measurements contained in this report were conducted with all above standards

According to standards for test methodology

EN 300440 V2.2.1 (2018-07)

Short Range Devices (SRD); Radio equipment to be used in the 1 GHz to 40 GHz

frequency range; Harmonised Standard for access to radio spectrum

Maintenance of compliance is the responsibility of the manufacturer or applicant. Any modification of the product, which

result is lowering the emission, should be checked to ensure compliance has been maintained.

1.4 Test Facilities

Laboratory Name:

Shenzhen CCUT Quality Technology Co., Ltd.
1F, Building 35, Changxing Technology Industrial Park, Yutang Street,
Guangming District, Shenzhen, Guangdong, China

CNAS Laboratory No.: L18863
A2LA Certificate No.: 6893.01
FCC Registration No: 583813
ISED Registration No.: CNO164

All measurement facilities used to collect the measurement data are located at 1F, Building 35, Changxing

Technology Industrial Park, Yutang Street, Guangming District, Shenzhen, Guangdong, China.

RF Test Report

Page 7 of 27




CCUT Testing & Certification

Report No: SSP24070038-2R

1.5 List of Measurement Instruments

Description Manufacturer Model Serial Number Cal. Date Due. Date
Conducted RF Testing
RF Test System MWRFTest MW100-RFCB 220418SQS-37 2022-07-09 2023-07-08
Spectrum Analyzer KEYSIGHT N9020A AT0-90521 2022-07-09 2023-07-08
Signal Generator Agilent N5182A MY47071192 2022-07-09 2023-07-08
Radio Tester ROHDE&SCHWARZ CMW500 2K50-126968 2022-07-09 2023-07-08
Radiated Spurious Emissions
EMI Test Receiver ROHDE&SCHWARZ ESPI 100154 2022-07-09 2023-07-08
Spectrum Analyzer KEYSIGHT N9020A MY48030972 2022-07-09 2023-07-08
Amplifier SCHWARZBECK BBV 9743B 00251 2022-07-09 2023-07-08
Amplifier HUABO YXL0518-2.5-45 -- 2022-07-09 2023-07-08
Loop Antenna DAZE ZN30900C 21104 2022-07-09 2023-07-08
Broadband Antenna SCHWARZBECK VULB 9168 01320 2022-07-09 2023-07-08
Horn Antenna SCHWARZBECK BBHA 9120D 02553 2022-07-09 2023-07-08
1.6 Measurement Uncertainty
Parameter Conditions Uncertainty
RF Output Power Conducted +0.50dB
Effective Radiated Power Radiated -332dB
Conducted +1.32dB
Occupied Bandwidth Conducted +4.0%
Carrier Frequency Conducted +0.16ppm
Power Spectral Density Conducted +0.50dB
Transmission Time Conducted +1.0%
Conducted Spurious Emissions SOMHz~1GHz +1.32dB
1GHz~18GHz +1.32dB
Radiated Spurious Emissions SOMHz~1GHz +3.32dB
1GHz~18GHz +3.50dB
Power Voltage ACand DC 1+0.2%
Temperature -- +0.3C
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2. Summary of Test Results

Standards Reference Description of Test Items Result
4.2.2 Equivalent Isotropically Radiated Power Passed
423 Permitted Range of Operating Frequencies Passed
4.2.3 Occupied Channel Bandwidth Passed
EN 300440 v2.2.1
4.2.4 Unwanted Emissions in the Spurious Domain Passed
(2018-07)
4.2.5 Duty Cycle Passed
4.3.5 Receiver Spurious Radiations Passed
43.4 Receiver Blocking Passed

Passed: The EUT complies with the essential requirements in the standard

Failed: The EUT does not comply with the essential requirements in the standard

N/A: not applicable

RF Test Report
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3. Equivalent Isotropically Radiated Power

3.1 Standar

According to the standard EN 300440 section 4.2.2, The transmitter maximum e.i.r.p. under normal and extreme

d and Limit

test conditions is provided in following table.

Entry Frequency Bands Power Application Notes
1 2 400 MHz to 2 483,5MHz |10 mW e.i.r.p. |Non-specific short range
devices
2400 MHz to 2 483,5 MHz |25 mW e.ir.p. |Radiodetermination devices
(a) 2 446 MHz to 2 454 MHz 500 mW Radio Frequency See also table 4
e.Lrp. Identitication (RFID) devices | and Annex G
4 (b) 2 446 MHzto 2 454 MHz | 4 W e.ir.p. |Radio Frequency See also table 4
Identitication (RFID) devices | and Annex G
5 5725 MHz to 5 875 MHz |25 mW e.i.r.p. |Non-specific short range
devices
6 9 200 MHz to 9 500 MHz |25 mW e.i.r.p. |Radiodetermination devices
7 9500 MHz t0 9 975 MHz |25 mW e.i.r.p. |Radiodetermination devices
8 10,5 GHz t0 10,6 GHz 500 mW Radiodetermination devices
e.l.r.p.
9 13,4 GHz to 14,0 GHz 25 mW e.ir.p. |Radiodetermination devices
10 17,1 GHz to 17,3 GHz 400 mW Radiodetermination devices | See Annex H
e.i.r.p.
11 24,00 GHz to 24,25 GHz 100 mW Non-specific short range
e.i.r.p. devices and
radiodetermination devices
NOTE:  The spectrum ranges in some entries are not harmonised throughout all EU territory,
specifically entries 4, 9, and 11 have been identified as such. Implementers are cautioned
to refer to CEPT/ERC Recommendation 70-03 [i.2] as well as current National Radio plans
to verify acceptance within intended regions of use.

3.2 Test Procedure

Test is conducting under the description of EN 300440 section 4.2.2.3.

3.3 Test Data and Results

RF Test Report
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et Eariabion Channel EIRP EIRP Limit

(MHz) (dBm) (mW) (mW)
2402 -4.74 0.336 10
NTNV 2440 -4.60 0.347 10
2480 -4.85 0.327 10
2402 -4.77 0.333 10
LTLV 2440 -4.66 0.342 10
2480 -4.87 0.326 10
2402 -4.75 0.335 10
LTHV 2440 -4.63 0.344 10
2480 -4.86 0.327 10
2402 -4.78 0.333 10
HTLV 2440 -4.65 0.343 10
2480 -4.89 0.324 10
2402 -4.76 0.334 10
HTHV 2440 -4.64 0.344 10
2480 -4.88 0.325 10
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4. Permitted Range of Operating Frequencies

4.1 Standard and Limit

According to the standard EN 300440 section 4.2.3, The width of the power spectrum envelope is fH -fL. for a

given operating frequency. In equipment that allows adjustment or selection of different operating frequencies,
the power envelope takes up different positions in the allowed band. The frequency range is determined by the
lowest value of fL. and the highest value of fH resulting from the adjustment of the equipment to the lowest and

highest operating frequencies.

The occupied bandwidth (i.e. the bandwidth in which 99 % of the wanted emission is contained) of the
transmitter shall fall within the assigned frequency band.

For all equipment the frequency range shall lie within the frequency band given by clause 4.2.2.4, table 2. For

non-harmonized frequency bands the available frequency range may differ between national administrations.

4.2 Test Procedure

Test is conducting under the description of EN 300440 section 4.2.3.3.

4.3 Test Data and Results

Test Value Limit
Test Conditions
fL(Lowest Freq.) fH (Highest Freq.) fL(Lowest Freq.) fH (Highest Freq.)
NTNV 2401.009 2481 >2400MHz <2483.5MHz
LTLV 2401.014 2480.994 >2400MHz <2483.5MHz
LTHV 2401.011 2480.998 >2400MHz <2483.5MHz
HTHV 2401.012 2480.997 >2400MHz <2483.5MHz
HTLV 2401.016 2480.996 >2400MHz <2483.5MHz
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Lowest Frequency

|_ Keysight Spectrum Analyzer - Occupied BW
”

=R

RF 500 AC | SENSE:PULSE| [ [

12:11:31 PM Apr12, 2023

00 Center Freq: 2.402000000 GHz
—». Trig: FreeRun Avg|Hold: 10110
#FGain:Low #Atten: 10 dB
Ref Offset 198 dB

‘ILO dBldiv Ref -10.00 dBm

Center 2.402 GHz

Res BW 30 kHz #VBW 91 kHz

Occupied Bandwidth Total Power -22.1 dBm

1.9751 MHz
-3.043 kHz
2.012 MHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

Radio Std: None

Radio Device: BTS

Mkr1 2.401009 GHz

Highest Frequency

|_ Keysight Spectrum Analyzer - Occupied BW
”

=Rl =

| SENSE:PULSE] [ [

12:25:51 PM Apr12, 2023

Center Freq: 2.480000000 GHz
—». Trig: FreeRun Avg|Hold: 10110
#Atten: 10 dB

RL RF 50Q AC
Center Freq 2.480000000 GHz

#|FGain:Low

Ref Offset 1.98 dB
Ref -10.00 dBm

#VBW 91 kHz

Total Power -22.2 dBm

Occupied Bandwidth

2.0025 MHz
-1.012 kHz
2.031 MHz

% of OBW Power
x dB

99.00 %
-20.00 dB

Transmit Freq Error
x dB Bandwidth

MSG STATUS

Radio Std: None

Radio Device: BTS

Mkr1 2.481 GHz
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5. Occupied Channel Bandwidth

5.1 Standard and Limit

According to the standard EN 300440 section 4.2.3.5, The occupied bandwidth (i.e. the bandwidth in which 99 %

of the wanted emission is contained) of the transmitter shall fall within the assigned frequency band.

For all equipment the frequency range shall lie within the frequency band given by clause 4.2.2.4, table 2. For

non-harmonized frequency bands the available frequency range may differ between national administrations.

5.2 Test Procedure

Test is conducting under the description of EN 300440 section 4.2.3.3.

5.3 Test Data and Results

Shanmel 99% OBW Measured Value Limit
(MHz) (MHz) fL(Lowest Freq.) fH (Highest Freq.) fL fH
2402 1.975 2401.009 2402.984 >2400MHz <2483.5MHz
2440 1.988 2439.003 2440.991 >2400MHz <2483.5MHz
2480 2.002 2478.998 2481 >2400MHz <2483.5MHz
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Lowest Channel

[ Kesight Spectrum Analyzer - Occupied BW.
i RL R [500 AC |
Center Freq 2.402000000 GHz

ow

Ref Offset 1.98 dB.
Ref -10.00 dBm

Center 2.402 GHz
#Res BW 30 kHz
Occupied Bandwidth
1 MHz
-3.043 kHz
2.012 MHz

Transmit Freq Error
x dB Bandwidth

—»  Trig: Free Run

SENSE PULSE

Center Freq: 2.402000000 GHz
Avg|Hold: 10110
#Atten: 10 dB

#VBW 91 kHz

Total Power -22.1 dBm

% of OBW Power 99.00 %
xdB -20.00 dB

‘STATUS|

[E=SE=R===
12:11:31 PM Apr12, 2023
Radio Std: None

Radio Device: BTS

Span 3 MHz|
#Sweep 10 s|

Middle Channel

[ Koot Spectum Ansbyzer - Drcupied W
KL

Center Freq 2.440000000 GHz

I Gain:Low

Ref Offset 1.98 dB
Ref -10.00 dBm

Center 2.44 GHz
#Res BW 30 kHz
Occupied Bandwidth
1.9878 MHz
.082 kHz
2.019 MHz

Transmit Freq Ermror
x dB Bandwidth

Center Freq: 2.440000000 GHz
Trig: Free Run ‘Avg|Hold: 10/10
#amen: 10 4B

#VBW 91 kHz

Total Power -22.0 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

12228
Radio Std: Noi

Radio Device: BTS

Highest Channel

[ Versg pecim Anseer - Decuned W
i
Center Freq 2.440000000 GHz
MEGainLow

Ref Offset 1.98 dB
Ref -10.00 dBm

ICenter 2.44 GHz
#Res BW 30 kHz

Occupied Bandwidth

1.9878 MHz
-3.082 kHz
2.019 MHz

Transmit Freq Ermror
x dB Bandwidth

Canter Freq: 2.440000000 GHz
rig: Free Run ‘AvglHold: 10/10
#Atten: 10 dB

#VBW 91 kHz

Total Power -22.0 dBm

% of OBW Power 99.00 %
x dB -20.00 dB

12:22:48 P Agr 1
Radio Std: None

Radio Device: BTS

Span 3 MHz
#Sweep 10 s

RF Test Report
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6. Duty Cycle

6.1 Standard and Limit

According to the standard EN 300440 section 4.2.5.4, The following table defines the maximum duty cycle within

a 1 hour period.

Frequency Band Duty cycle Application Notes

2 400 MHz to 2 483,5 MHz No Restriction |Generic use

2 400 MHz to 2 483,5 MHz No Restriction |Radiodetermination

(a) 2 446 MHz to 2 454 MHz No Restriction |RFID Limits shown in
Annex G shall apply

(b) 2 446 MHz to 2 454 MHz <15 % RFID Limits shown in
Annex G shall apply

5725 MHz to 5 875 MHz No Restriction |Generic use

9 200 MHz to 9 500 MHz

No Restriction

Radiodetermination

9 500 MHz to 9 975 MHz

No Restriction

Radiodetermination

10,5 GHz to 10,6 GHz

No Restriction

Radiodetermination

13,4 GHz to 14,0 GHz

No Restriction

Radiodetermination

17,1 GHz to 17,3 GHz DAA or Radiodetermination, limited to Limits shown in
equivalent GBSAR detecting and movement Annex | shall apply
techniques and alert applications

24,00 GHz to 24,25 GHz

No Restriction

Generic use and for
radiodetermination

NOTE:

The spectrum ranges in some entries are not harmonised throughout all EU territory, specifically
entries 4, 9, and 11 have been identified as such. Implementers are cautioned to refer to
CEPT/ERC Recommendation 70-03 [i.2] as well as current National Radio plans to verify
acceptance within intended regions of use.

6.2 Test Procedure

Test is conducting under the description of EN 300440 section 4.2.5.3.

6.3 Test Data and Results

For generic use devices operating at frequency range from 2400MHz to 2483.5MHz, according to EN 300440, the

duty cycle is no restriction.

RF Test Report
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7. Transmitter Unwanted Emissions in the Spurious Domain

7.1 Standard and Limit

According to the standard EN 300440 section 4.2.4.4, The maximum power limits of any unwanted emissions in

the spurious domain are given in following table.

Frequency 47 MHz to 74 MHz Other frequencies Frequencies
ranges 87.5 MHz to 108 MHz <1000 MHz > 1000 MHz
S 174 MHz to 230 MHz
tate 470 MHz to 862 MHz
Operating 4 nW 250 nW 1 W
Standby 2 nW 2nW 20 nW

7.2 Test Procedure

Test is conducting under the description of EN 300440 section 4.2.4.3 and annex E.

7.3 Test Data and Results

According to the data, the EUT complied with the EN 300440 standard, and had the worst cases:

RF Test Report
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Test Plots and Data of Radiated Spurious Emission Below 1GHz

Tested Model: Vi1eé
Test Mode: TM1
Test Antenna Polarization: Horizontal
Remark:

270 dBm

EM300440_0perating

-37

A7

57

1

67 3
77

-87

-97

107

30.000 &0.00 [MHz] 300.00 1000.000

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No. | " “MHz) ~ | (dBm) | (dB) | (@Bm) | (@Bm) | (dB) |°%¢*"| (em) | (seq |P/F| Remark
164.3301 -69.52 2.36 -67.16 -36.00 |-31.16| peak 149 117 P
2 401.8385 -65.33 5.83 -59.50 -36.00 |-23.50| peak 149 288 P
3 " | 7422587 -81.71 12.48 -69.23 -564.00 |-15.23| peak 149 348 P
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Test Plots and Data of Radiated Spurious Emission Below 1GHz

Tested Model: Vi1eé
Test Mode: TM1
Test Antenna Polarization: Vertical
Remark:
270 dBm
EM300440_0perating
-37
A7
57
67 3
77 1
-87
-97
107
30.000 &0.00 [MHz] 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " “MHz) ~ | (dBm) | (@B) | (@Bm) | (@Bm) | (@B) |P°| (em) | (deg) |P/F| Remark
1 167.2368 | -80.79 2.19 -78.60 | -36.00 |-42.60| peak | 149 11 P
2 406.0880 -77.77 5.88 -71.89 -36.00 |-35.89| peak 149 11 P
3 " | 801.7863 -82.60 14.10 -68.50 -564.00 |-14.50| peak 149 212 P

RF Test Report
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Test Data of Radiated Spurious Emission Above 1GHz
Frequency Reading Correct Result Limit Margin Polar
(MHz) (dBm) dB (dBm) (dBm) (dB) H/V
Lowest Channel (2402MHz)
4804 -64.07 20.09 -43.98 -30.00 -13.98 H
7206 -76.35 27.60 -48.75 -30.00 -18.75 H
4804 -66.69 20.09 -46.60 -30.00 -16.60 \%
7206 -75.00 27.60 -47.40 -30.00 -17.40 \
Highest Channel (2480MHz)
4960 -63.56 20.30 -43.26 -30.00 -13.26 H
7440 -78.77 28.40 -50.37 -30.00 -20.37 H
4960 -65.63 20.30 -45.33 -30.00 -15.33 \
7440 -72.28 28.40 -43.88 -30.00 -13.88 \

Note 1: Testing is carried out with frequency rang 30MHz to 25GHz, which above 4t Harmonics are attenuated more

than 20dB below the permissible limits or the field strength is too small to be measured.

Note 2: this EUT was tested in 3 orthogonal positions and the worst case position data was reported.

RF Test Report
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8. Receiver Spurious Emissions

8.1 Standard and Limit

According to the standard EN 300440 section 4.3.5, The power of any spurious emission shall not exceed 2nW in

the range 25 MHz to 1 GHz and shall not exceed 20nW on frequencies above 1 GHz.

8.2 Test Procedure

Test is conducting under the description of EN 300440 section 5.3.5.4 and annex E.

8.3 Test Data and Results

According to the data, the EUT complied with the EN 300440 standard, and had the worst cases:
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Test Plots and Data of Receiver Spurious Emission

Tested Model: Vi1eé
Test Mode: TM2
Test Antenna Polarization: Horizontal
Remark: 2402MHz

270 dBm

-37

A7

57 EN300_440-R¥_Below 1GHz

3
-67
2

77 1

-87

-97

107

30.000 &0.00 [MHz] 300.00 1000.000

Frequency | Reading | Factor Level Limit |Margin Height | Azimuth

No- | " “MHz) ~ | (@Bm) | (dB) | (@Bm) | (dBm) | (dB) |P¥°| (em) | (geg) |P/F| Remark
1 37.0248 -83.21 3.09 -80.12 | -57.00 |-23.12| peak | 149 11 P

2 162.6106 -75.21 246 -72.75 -57.00 |-15.75| peak 149 255 P

3 7| 392.0951 -70.56 543 -65.13 -57.00 | -8.13 | peak 149 286 P
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Test Plots and Data of Receiver Spurious Emission

Tested Model: Vi1eé
Test Mode: TM2
Test Antenna Polarization: Vertical
Remark: 2402MHz
270 dBm
-37
-A7
57 EN300_440-R¥_Below 1GHz
67 3
2
77 ]
-87
-97
-107
30.000 G0.00 [MHz] 300.00 1000.000
Frequency | Reading | Factor Level Limit |Margin Height | Azimuth
No- | " MHz) | (@Bm) | (dB) | (d@Bm) | (dBm) | (@B) |P¥=| (em) | (geg) |P/F| Remark
150.5378 | -83.62 2.88 -80.74 | -57.00 |-23.74| peak | 149 1 P
2 473.8347 -83.32 7.22 -76.10 -57.00 |-19.10| peak 149 216 P
3 * | 810.2654 -83.37 14.00 -69.37 -57.00 |-12.37| peak 149 347 P
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Test Plots and Data of Receiver Spurious Emission

Tested Model: Vie
Test Mode: TM3
Test Antenna Polarization: Horizontal

Remark:

Receiving Equipment

200 dBm

-30

-40

-50

EN300_440-RX_Below 1GHz

-60

-70

-80

-90

-100

3

30.000

60.00

(MHz)

300.00

1000000

Frequency

No- | MHz)

Reading
(dBm)

Factor
(dB)

Level
(dBm)

Limit
(dBm)

Margin

(dB)

Detector

Height
(em)

Azimuth
(deg.)

PIF

Remark

237.4760

-67.36

1.44

-65.92

-57.00

-8.92

peak

150

360

2 263.8190

-68.24

213

-66.11

-57.00

91

peak

150

360

o

3 * | 601.4265

-75.85

10.68

-65.17

-57.00

-8.17

peak

150

360
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Test Plots and Data of Receiver Spurious Emission

Tested Model: Vie
Test Mode: TM3
Test Antenna Polarization: Vertical

Remark: Receiving Equipment

200 dBm

-30

-40

50

EN300_440-RX_Below 1GHz
60
12 3

70

-80

-90

-100

30.000 60.00 [MHz] 300.00 1000.000

Frequency | Reading | Factor Level Limit  |Margin Height | Azimuth

No. | " MHz) ~ | (@Bm) | (dB) | (dBm) | (dBm) | (dB) |°%%*"| (em) | (deg) |P/F| Remark
1" | 251.1804 -67.18 1.88 -65.30 | -57.00 | -8.30 | peak | 150 0 P

2 269.4284 -67.97 230 -65.67 | -57.00 | -8.67 | peak | 150 0 P

3 948.7610 -81.85 14.99 -66.86 | -57.00 | -9.86 | peak | 150 0 P

Note: Testing is carried out with frequency rang 30MHz to 25GHz, which above 1GHz are attenuated more than

20dB below the permissible limits or the field strength is too small to be measured.
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Annex A. Test Photos

Spurious Emission Test View Below 1GHz
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Annex B. EUT Photos

Please refer to annex B of the test report No: SSP24070038-1E.

*add®k END OF REPORT ##****
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